| "TAKARA

il BELMONT

RSII Installation Instructions

BRSII

(

(

(

PRIME
Image is of
AY-S195X )
AY-P069X

o LUXIS

AY-LUX

Image is of
AY-P069X )

oELITE

AY-ELI

Image is of
AY-P075X )

® AXIS

® PRIMO

® COMFORT
® LITE

Contents

Before installation 2
Usage conditions 3
Content of packaging 4
Carrying the main body 6
1.Installation of Shampoo Unit 7
2.Piping 9
3.Attach the seat 14
<AXIS/PRIMO/LITE/PRIME/LUXIS> 14
<COMFORT> 15
<ELITE> 16

4 Attach cover 16
Dimensions 17
Afterinstallation 26
Unit fixing position and Plumbing Layout 28
MEMO 29

To the installer
eThe instructions should be thoroughly read
and understood before installation to ensure
that RSII is installed correctly.
e After installation, give these instructions to the customer.

To the customers
e Customers must ask proffessional to install RSII.
e Customers must not install RSTI by themselves.
e Customers must store these instructions in

a safe place so as not to lose them.

* The actual shape of RSII and the images and
dimensions listed in these instructions may be modified
and are subject to change without notice.

| The precautions listed here are to ensure that RSII
can be installed safely, and to prevent any
danger orrisk to the person installing RSTI
or those around them. All of these precautions are
important for safety. Takara Belmont is not responsible
for any damage orrisk to the person installing RSII
or those around them due to accidents if
RSII is installed without adhering to the precautions.

A Caution

If RSII is installed after ignoring this symbol,
"there is the risk of light or moderate injury or physical
damage".

Note : Plumbing should be performed by a qualified
technician and should meet all national and local
plumbing codes and ordinances. It is the responsibility
of purchaser and/or plumber to conform to national
and local codes and ordinances. Takara Belmont does
not take any responsibility or liability for plumbing and

installation.
Version 6 2024.04



Before installation

M Installation of pipes

The following are important points to adhere during the installation of pipes.
Read through the details carefully and ensure that the pipes are installed correctly.

OoWhen installing this product, ensure that installation of pipes adheres to the instructions outlined in "Precautions during
installation of pipes". Installing pipes without reading through the precautions will mean water may not mix properly, and a set
temperature will not be achieved.

OThis product is designed for indoor installation. Always install this product indoors.

M Precautions during installation of pipes

oDo not use pipes made of materials that may introduce rust for the water supply pipe.
In general, VP pipes or other materials specified by regulations in that particular region, are recommended for installation.

olIn general, Type L deoxidized copper pipes are recommended for hot water pipes.

olIn general, the same diameter and same pressure is recommended for hot water pipes and water supply pipes.

OAlways use a reamer to deburr the ends of cut pipes.

oAvoid using inverted U-shaped pipes (siphon) as these can cause air to become trapped.

OAlways connect hot water pipes and water supply pipes after removing all contaminants such as dirt, sand and oil as these can
cause problems.

OAfter connecting the pipes and testing water flow, clean the filter and shower head.

OEnsure that the drain pipe is installed at a gradient of 1/50 for a diameter of 75 or less, or 1/100 for a diameter of 75 or more.

oDo not connect the hot water pipes and water supply pipes in reverse.
Connecting pipes in reverse will mean the temperature of water cannot be controlled properly by the water taps, which can
cause problems including burns.

OEnsure that the hot water pipes from water boilers are only run over a short distance so as to minimize resistance.
Longer pipes can cause fluctuations in temperature and poor hot water delivery.

OAlways wrap pipes with lagging material after installation is complete.

OWater boiler pipes
eIn general, the same diameter and same pressure is recommended for main hot water pipes and main water supply pipes.
e Ask professional to install water boiler.

OEquipment comes with hair catchers installed.

OAvoid the anchor positions when installing the pipe risers.

B Request measures to prevent water leakage under the floor and downstairs

Be sure to take the necessary precautions to prepare for and prevent possible water leaks.
OUse waterproof flooring materials.

olf the floor has an opening, cover the opening when completing the interior finishing (waterproofing).

Olnstall all pipe gaskets.

B Floor surface

OEnsure that the material or finishing of the floor surface is waterproof or has a waterproof coating applied.
OAlways ensure that the floor surface is horizontally level.
OEnsure that the floor surface is smooth and free from bumps around the attachment areas.



OPiperisers

Hot water / water supply Rc 1/2"; pipe risers from floor; rise dimensions: hot water 60 mm; water 60 mm

Drainage VU40/VPA4O0; pipe risers from floor; rise dimensions: 100 mm

oChanging the pipe form RS1
The pipe risers for hot water and the water supply and drainage for RS1 can be used without changing the pipe.

Hot water / water supply Rc 1/2"; pipe risers from floor; rise dimensions: hot water 90 mm; water 90 mm

Drainage VU40/VP4O; pipe risers from floor; rise dimensions: 90 mm

oChanging the pipe form NRS
Adjust the rise so that the height of the NRS drainage willbe 110 mm. The pipe risers for the hot water and the water supply can
be used without changing the pipe.

Hot water / water supply Rc 1/2"; pipe risers from floor; rise dimensions: hot water 80 mm; water 110 mm

Drainage VU40/VP4O0; pipe risers from floor; rise dimensions: 110 mm

olf the floor surface is tiled, cracks may occur when fastening the bolts during installation of the RSIIl main body.
If this looks likely to happen, use the main body attachment diagram and template as a reference and change the material of the
attachment area thatis in contact with the floor to another such as plywood or mortar.

OThe following levels of strength are required for the floor surface.

Wooden floor Plywood thickness of 30 mm or more (two 15 mm sheets joined together)

Mortar floor Mortar thickness of 50 mm or more

Special floor (stone finish) | Afoundation with levels of strength listed above around the installation areas is required.

Usage conditions

M Hot water supply and water supply conditions

* Public water supply (do not use non-drinkable well water or water that contains rust or sand.)
* If the water hardness is 80 ppm or higher, install a water softener to prevent the buildup of scale

Water used within the basin body. Aeration may be minimal when using shampoo even if drinkable well
water is used, so a water softener should be installed.
* Use a pressure between 0.1 and 0.4 MPa (1 to 4 kgf/cm?). If multiple RSII are used,
Hot water supply, ensure that the pressure does not drop below 0.1 MPa (1 kgf/cm?).

* Set the water supply pressure = hot water supply pressure.
* Set the difference between the hot water supply pressure and water supply pressure to within
0.2 MPa (2 kgf/cm?).

water supply pressure

Hot water temperature | « Setthe hot water temperature to 80°C or less.
into the product * Set the temperature 10°C or higher than the shower temperature used.

Water boiler * Do not use steam with the hot water supply.




Content of packaging

® Shampoo Unit Side
[OShampoo Unit

Lower Chair Cover

OLower-front Chair Cover

CONeck cushion

>

CIFlexible pipe (2)

2 (%)
Maintenance Cover <
LDrain cap OHair catcher COWater stopvalve (2) [Drain hose gasket
%) o o (3%)
y [} g @ g
M’a ) 5V
= o=

[OPipe gasket

[(ODrain hose clamp COWrench
(%)

CCheck valve (2) (For North America only)

OOScrew Set for Cover OShampoo Unit Floor Screw Set

M8 x 70 anchor bolt 6 pcs.

M8 x 65 hexagonal tapping bolt 6 pcs.
Plain washer 6 pcs.

/%

&2

M4 x 16 truss-head tapping screw 4 pcs.

M5 x 12 truss-head tapping screw
(with PE gasket)

Z

2 pcs.

@®ChairSide<AXI1IS-PRIMO>

e ChairMainUnit (AX I S)
(The illustration shows SU-AXLL.)

eChairMainUnit (PR I MO)
(The illustration shows SU-PRLLL.)

e Chair Fixing Screws
M8 x 70 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.

[OHexagonal Wrench
(%)

N\

(L=200mm)

OTrickle stopper rubbes

OFlow Regulator (2) (For North America only)
OBraid hose L=600mm(2) (For North America only)

COperation Instruction Manual

Olinstallation Instruction Manual

[Operation Instruction Manual
for Trickle stopper rubber

OShower Head Cleaning Manual (3%)
OSetting Sheet (3%)

Note. For North America, the part marked ">¢" is not included.

@® ChairSide<L I TE>

eChairMainUnit (L I TE)
(The illustration shows SU-LI.)

® Chair Fixing Screws
M8 x 90 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.



*Step<AX 18 - PRIMO - L ITE> Note: Optional for some countries.

Double-Step

U-shaped Step

OR

@® ChairSide< COMFORT>

e Chair Main Unit (COMFORT)
(The illustration shows SC-COL.)

® Chair Fixing Screws
M8 x 70 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.

e Sheet Set Fixing Screws
M6 x 25 Pan-head machine screw 3 pcs.
M5 x 30 Truss-head screw 4 pcs.
M8 x 30 Pan-head machine screw 4 pcs.
M6 x 15 Pan-head machine screw 2 pcs.

® ChairSide<PR IME>

eChairMainUnit (PR I ME)
(The illustration shows AY-S195X.)

e Chair Fixing Screws
M8 x 50 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.

® ChairSide<LUX 18>

eChairMainUnit(LUX I S)
(Theillustration shows AY-LUX.)

e Chair Fixing Screws
M8 x 35 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.

® ChairSide<ELITE>

eChairMainUnit(EL I TE)
(The illustration shows AY-ELLI.)

® Chair Fixing Screws
M8 x 55 Hexagonal head bolt
(with plain washer/spring washer) 4 pcs.

® Armrest Pad Fixing Screws

M5 x 30 Truss-head screw 4 pcs.

» Step Fixing Screws
M8 x 30 hexagonal head bolt
(with spring washer) 4 pcs.

® SheetSet <COMFORT>
(Theillustration shows SU-COL.)

Backrest

@ Sheet

Armrest Pad

NV

® Lumbar Cover Set
<AXIS:-PRIMO:COMFORT>

®|_umbar Cover

\ N
\
j J

®Operation Instruction Manual

e ArmrestPad <EL I TE>



Carrying the main body

B Carrying in the Shampoo Unit

1 Detach the lower chair cover and the maintenance cover
from the shampoo unit.

A Caution

Place the detached covers in a safe area.

2 Detach the shampoo unit from the skid.

OWhile supporting the shampoo basin with the hands, remove
the hexagonal head bolts (phillips head) (M8 x 50) from the
shampoo unit base (four locations).

X Return the skid to the company after installing the shampoo unit.
Do not remove the iron plate mounted on the skid.

A Caution

Always have at least two people to carry the main body and hold
the basin when remove the bolt.Otherwise the basin is likely to fall.

3 Precaution for carrying the shampoo unit

OWhen carrying the shampoo unit, be sure to hold it by the frame.
Do not hold it by the mixer tube located on the side of the basin.

A Caution

* When carrying the basin unit, be careful not to hold it at the basin
part. The basin may move depending on the product
specifications. Be sure to carry it by holding it at the frame.

e Since the basin unit tends to tumble, be sure to carry the basin
while maintaining balance.

* Do not carry the basin with the parts oniit.

e Never hold the basin unit (ceramic work) at the band end.
Failure to follow this instructions may result in breakage of
the basin.

® Do not hold the main body cover.

Doing so may cause damage to the main body cover.

e Take care when handling the basin as it is heavy and fragile.

* Do notdrag the unit.

The foot part of the basin is made of steel, so dragging it may
damage the floor surface or crack the basin itself.

* The basin may become damaged if scratched by metallic objects
such as watches or belts.

Remove all metallic objects such as watches when carrying the
basin.

* Take extra care to ensure not to damage the covers.

® Do not touch the basin body pipes.

Doing so may cause water leaks.
* The basin is unstable when it is not fixed to the floor.

Lower Chair Cover
(secure with tape)

Shampoo Unit

\ Maintenance Cover

(secure with tape)

Main Frame




Installation of Shampoo Unit

1 Marking the bolt anchor points
(1) Set the dedicated paper template on the floor, and align it with the Paper Template
water, hot water, and drainage pipe risers.
(2) Mark the bolt anchor position of the basin main unit.
(3) Drill holes at the bolt anchor position of the basin main unit.
(4) Remove the paper template.

B Request measures to prevent water leakage under the floor and downstairs
Be sure to take the necessary precautions to prepare for and prevent

possible water leaks.

e Use waterproof flooring materials.
e |f the floor has an opening, cover the opening when completing

the interior finishing (waterproofing).
e |nstall all pipe gaskets.

2 Attach pipe gasket

(1) Cutaslitin the pipe gasket to suit the position of the pipes to be installed.

(2) Peel away the sheet from the adhesive surface of the pipe
gasket and stick to the floor surface.

(3) Cut out a circle around the slit cut in the pipe gasket to suit the Pipe gasket
pipe surface, and fillin any gaps with caulking materials. (sponge)

A Caution

e Always attach pipe gasket and apply caulking materials to the areas around
the pipes so that there are no gaps, in order to prevent condensation within
RSII or water seeping on the floor in the event of water leaks.

e |f pipe gasket is not used, condensation may cause water to pool on the
floor, structural parts may start degrading and malfunctions may occur.

Cutaslit

*Apply caulking materials
toany gaps

3 Fixing the Shampoo Unit on the Floor
Align the shampoo unit with the marked positions on the floor and anchor the unit with the bolts (six locations).

Bolts to be used (supplied with the shampoo unit):
| Plywood Floor
Hexagonal head tapping bolt + plain washer
(8 mm x 65)
| Concrete Floor
Anchor bolt + plain washer
(M8 x 70, Pilot drill hole 8.5 mm)
(Use the wrench with the opposite side distance of 12 mm.)

& Caution

A Caution The strength of the anchor bolts will be reduced
Be sure to use a plain washer when securing the bolt. If they are hammered into the hole while touching
the bottom. Open up a gap.

@ Installation process for anchor bolts

Center pinh d
Nut
]

SO T

(A)Adjus the fastening

=) o=V %

(1) Drillopen a hole of the (2) Remove t
specified diameter and anchor hole by cleaning tap it with a hammer until strength of the nut
depth. with avacuum cleaner. the center pin makes using a wrench.

contact with the base plate.




4 Installing the Lower Chair Cover

(1) Set the lower chair cover so that the claw of the cover will hang on the tentatively fixed truss-head screw (M5 x 12).

(2) Secure the cover with the truss-head tapping screws (3) Fully tighten the truss-head screws (two locations).
(two locations).

Screws to be used (supplied with the shampoo unit): Truss-head screws
Truss-head tapping screw (M4 x 16)



<excluding AY-P073X,AY-074X>
1 Installing the Flexible Pipe

Before connecting the pipes, remove any waste from the pipes, such
as dust, dirt, sand, or oil. Connect the water shutoff valve to the hot
water/water supply pipes. Then, apply the furnished gasket to the
flexible pipe and connect the pipe to the water shutoff valve.

- Be sure to use the furnished gasket. Failure to use the gasket
may result in water leaks.

» Be careful to avoid connecting the pipes for hot water and water ~ Water shutoffva

adversely.

A Caution <Changing the pipe form RS1/NRS>

A flexible pipe of L=200 mm is supplied with the product.

When changing the pipe, the length of the flexible pipe may not be
correct. Prepare flexible pipe in the appropriate length for the work
before implementing the replacement or change.

A Caution

When changing the pipe from NRS, the height (rise) of the drainage
pipe must be adjusted. Detach the joint connected to the drainage
pipe and make the adjustment so that the height (rise) of the drainage
pipeis 110 mm. When changing the pipe from RST, the pipe can be
used as is. (Height of drainage riser = 90 mm)

2 Attach drain hose to installed drain pipe

A Caution

* Check that the drain hose is not bent or damaged.
This may affect water flow or damage the drain hose.

e Check that the drain hose clamp is firmly fastened. If it is
not fastened, water may leak or the drain hose may come loose.

e Check that the hose is notin the shape of an Double trap.
An Double trap can adversely affect the flow of drainage water.
If the drain pipe layout causes an Double trap to be formed,
check the installation position of the basin body and
piping dimensions, and make the necessary
adjustments.

End of drain pipe Drain hose gasket
Stepped section

* Firmly insert the drain
hose gasket untilit hits
the inner stepped section
of the drain hose.

Gasket

Water supply pipe /ﬁ

Hot water supply pipe Drainage

S-trap

Drainage
hose

Drainage hose gasket
~

Drainage hose fixture

(3) Fasten the drain hose clamp.

(2) Pass the drain hose through the
drain hose clamp and attach
the drain hose.

(1) Install the drain hose gasket
to the installed drain pipe.

@ @7 Installed drain pipe

Match the center (width) of drain hose
clamp to the indent in the drain hose.

Drain hose

Fasten C

Drain hose clamp

Insert to this line.

Drain hose gasket




3 Test water flow
(1) Is there no water leaking from the pipe joints?

The pipe joints may come loose during transportation,
A Caution so check the joints within the basin thoroughly.

(2) Are the hot water supply and water supply pressures
at the same, stable pressure?

If the pressure is not the same, see "How to adjust faulty
temperature regulation” below.

Always test the water flow to prevent
accidents during use.

’.‘Test the water flow and inspeF:t the fo.llowing (3) Can temperature be controlled properly?
items. The hot water may be slightly tainted _ (4) Check that the shower outlet flow is sufficient,
at the start of the water flow test,however this by the following as a guide for flow rate

does not indicate any problem. '

* For safety reasons, the product's thermostat Shower outlet flow rate

'S des'(?gggcso thatthe hot water does not Hot water supply pressure, water supply pressure: 0.1 MPa each
gxcee ’ . Shower outlet temperature 1 40°C

(if the supply pressure is the same,

water is 20°C and hot water is 60°C) Low-splash Shower Head : 6.5L/min

Dual Function Shower Head
(Low-splash mode water discharge) : 6.5 L/min
(Water discharge from shower) : 9.0 L/min

@ Cleaning

After the hot water becomes clear during the water flow test,always clean the filter (within the check valve)

and shower head.
Failure to do so canresultin insufficient flow rate and faulty temperature regulation.

Remove and clean any dirt ’ Remove and clean any dirt trapped within the shower head ‘
trapped within the filter pipe

Detach the aerator core by
Dual Function using the furnished wrench.
Shower Head

Filtered check valve

Low-splash
Shower Head

= Rubber '
% Gasket

Shower Head Plate

—How to adjust faulty temperature regulation—

OContents of defect

(DSomething wrong with hot water (Temperature is unstable)
(@Hot water (high temperature) does not come out
®Water (low temperature) does not come out

OPresumed cause
DThere is difference in the water supply or hot-water supply pressure,
or the pressure of hot water supply is higher than the pressure of water supply.
the pressure of water supply = the pressure of hot water supply
[ The difference should be in the range of 0.2Mpa ]

(@Pressure of water supply and hot water supply is high
[ These two should be in the range between 0.1 and 0.4MPa]

OHow to react

Connect a pressure reducing valve (Optional) on the upper side (mixer side)
of the filtered check valve, then adjust the pressure.
(Itis recommended that water supply pressure and hot water supply
pressure become the same pressure)

10



<AY-P073X,AY-074X>

1. Attach the vacuum breaker

t

B —

Front

2. Attach the faucet

1) Preassembled Vacuum Breaker, Vacuum Breaker
Rubber Gasket, Hose Receiver Cap and pipe
nipples with the short pipe installed in line with
the arrow that points down on the vacuum breaker

body.

Note : Use pipe sealing tape on threads at both ends
of the nipples

2) Attach the assembly with Hose Receiver Rubber
Gasket to the bowl and place the Fastening Bolt
and Wing Nut through the Mounting Bar.

Align and tighten securely by hand only.
Do not over tighten.

3) Attach connecting hose (G 1/4 L800) to the long
pipe nipple. (arrow pointing up)

Vacuum Breaker

Vacuum Breaker
Rubber Gasket

Hose

Receiver Cap /
g'f.) Rubber Gasket for

Hose Receiver

Cap Mounting
©©/Washer (2)

@
Brass

Hex Nuts (2)
D/Pipe Nipples (2)

Mounting Bar

Fastening Bolt 7
and Wing Nut \%

Faucet

Note : Secure the flexible hose of Faucet
prior to mounting bowl

Note : Flushing hot and cold lines before attaching
Faucet recommended

Note : Use pipe sealing tape on threads

1) Insert #550 Faucet with Rubber Gasket into Bowl
as shown.

2) Place Metal Washer over threaded body of Faucet
and tighten securely with Brass Hex Nut.
Make sure the pointed tip on handle is pointed to

rear of the bowl.

Note : Apply clearsilicone sealant as required
around fittings for a water tight seal.

3. Connect the hoses

Insert spray hose through opening in hose reveiver cap and

Water Outlet
Hot Line(Red)
Cold Line(Blue)

Spray Hose Rubber Gasket

~—
N

mmmme e TS0

Metal Washer

Brass Hex Nut

attach to the outlet on the vacuum breaker (short pipe nipple, arrow pointing down).
Connect G 1/4 L800 connecting hose to the inlet on the vacuum breaker (long pipe
nipple, arrow poinging up) and the other end of outlet on the faucet.



4. Connect the hose and valves as below
Cut the plug and hide the hole, and run the pipes into the cover.
Connecting faucet, flow regulator, braid hose and checkvalves with water and hot water lines as shown.

(VACCUME BREAKER TABLE)

Marble Products Model 1729

Regular Vacuum Breaker
(INCLUDED VACCUME BREAKER TABLE)

Marble Products Model 1735
Sof-Flo I Shampoo Spray

Marble Products Model 550
Dial-Flo Faucet

CONNECT TO THE HOT WATER PIPE,
J AND WATER PIPE

Flow Regulator

CUT THE PLUG,
AND RUN THE PIPES INTO THE COVER

HOLE PLUG

<How toinsert flow regulator>

As shown, insert the flow regulator, to face with the
front side of flow regulator and the braid hoses.

Water Qutlet

Hot Line (Red) 2 Cold Line (Blue)

A Caution

There are two sides to flow regulator. Insert it with
care of the direction

Flow Regulator

Braid Hose

[ Back side : Faucet |

Flow ( o 5 )
direction ()

S @/
Check Valve
| Front side : Braid Hose | § @/

Water supply pipe

Hot water supply pipe

12



5. Attach drain hose to drain pipe
Attach the drain hose using a hose clamp and apply

silicon sealant as require around fitting for a water seal. E
Check carefully for any leaks prior to putting the untilinto use.

Note : In case of installing the hair trap, Please follow
the instruction included with the hair trap.

Drain pipe
Hose clamp

Drain hose

1

13



Attach the seat

<AXIS*"PRIMO-LITE-PRIME-LUXIS>

1 Installing the Seat on the Shampoo Unit (Common)

(1) Place the chair on the shampoo unit by aligning the
center of the mounting pipes (four pieces) at the
back of the chair and the center of the slotted hole
of the chair mounting fixture of the shampoo unit.

(2) Check that the centers of the basin and the chair
align, and secure the chair with the bolts from the
bottom side (four locations).

Chair mounting fixture

Bolts to be used (supplied with the chair):
Hexagonal head bolt (AXIS, PRIMO : M8 x 70)
(LITE: M8x90)
(PRIME : M8 x 50)
(LUXIS : M8 x 35)
(With spring washer and plain washer)
(Use the wrench with the opposite side distance of 12 mm.)

2 Mounting the Step (U-Step and Double Step Types) No fixtured step for PRIME, LUXIS

Using the holes provided at the base of the step, fix the step with bolts from the bottom side of the seat
(4 locations).

Bolts to be used (supplied with the chair):

Hexagonal head bolt (M8 x 30)

(With a spring washer)

(Use the wrench having the opposite side distance of 12 mm.)

14



<COMFORT>

1 Mounting the Backrest and Armrest Pad
(1

(2

Mount the backrest with pan-head machine screws
three locations).

Mount the armrest pad with truss-head screws
four locations).

o~ — o~ ~—

Screws to be used (supplied with the seat set):
Pan-head machine screw (M6 x 25)
Truss-head screw (M5 x 30)

2 Mounting of the Chair to the Shampoo Unit
See Section [1] on page 11.

3 Mounting the Seat

(1) Loosen the screws holding the square pipe
(four locations). (A)

(2) Push the seatin by sliding it so that the waist panel
iron plate is sandwiched between the square pipes
and the seat. (See the drawing on the right.)

(3) Secure the square pipes and the waist paneliron
plate with pan-head machine screws (M8 x 30)
(four locations). (B)

(4) Secure the sheet and the waist paneliron plate with
pan-head machine screws (M6 x 15)

(two locations). (C)

(5) Tighten the screws for the square pipes which

loosened first (four locations). (A)

Cross Section of the Installed Seat

2 Pinch the guides of the waist paneliron plate with the two
square pipes from the outer side.

Waist Panel Iron Plate

Square Pipe

Waist Panel Iron Plate

Screws to be used (supplied with the seat set):
Pan-head machine screw (M8 x 30)
Pan-head machine screw (M6 x 15)




<ELITE>

1 Mounting the Armrest Pad

Mount the armrest pad with truss-head screws
(four locations).

Screws to be used (supplied with the seat set):
Truss-head screw (M5 x 30)

2 Mounting of the Chair to the Shampoo Unit

See Section [1] on page 13.
Bolts to be used (supplied with the chair):
Hexagonal head bolt (M8 x 55) (With spring washer and plain washer)

Attach cover

1 Mounting the Lower-front Chair Cover

(1) Mount the truss-head tapping screws to the upper part
(speed nut portion) of the lower-front chair cover
(two locations).

(2) Mount the lower-front chair cover to the shampoo unit

with the truss-head screws (two locations). The side with a

cutout: UP

Screws to be used (supplied with the shampoo unit):
Truss-head tapping screw (M4 x 16)
Truss-head screw (M5 x 12) (With PE gasket)

Truss-head tapping screw
Lower chair cover

Truss-head screw

2 Mounting the Maintenance Cover

The maintenance cover can be mounted simply by

snap buttoning the three latches on the main unit.

First, snap button the latch on the upperside, and then hook
the two latches on the lower side.

A Caution

Check that the maintenance cover is attached securely by
the three latches. If the cover is not attached securely,
there is a possibility that water may enter the inside,
resulting in a system failure.

16



(Unit:mm)

AX IS (with freetilt basin)

565
500
462
340

173

49

o ec’\"\ca‘\on) 175
O P ion) 474
AN 7 _y opecification
P f’l\g}see‘\ P
SR (22
\% ot
o
G

Basin Operation Angle

-
2,

o

o
o)

y - - Center of Drainage Pipe

875~931(902)
892~1012(969)

468

530
490 (sheet height)

864~951(920) : Neck height including neck cushion
842~928(898) : Height of neck core material
702 (Height of armrest leading edge)

L 566

155 %3
152 34
]
N
1
=]

1193 + Seat Slide Width (150 mm, Max.)
1375(U-Step Specification)
1517 (Double-step Specification)

Note:
- The dimensions in parentheses show the dimensions when the basin is tilted forward (only for the lock-tilt specification).

X 1: Short Backrest Specification

%2: Long Backrest Specification (not recommended)
2%3: Double-step Specification

24: U-Step Specification

(The drawing shows AY-AXLL ./ AY-P069X)



AX IS (with locktilt basin)

900(875) : Neck height including neck cushion

Note:

- The dimensions in parentheses show the dimensions when the basin is tilted forward (only for the lock-tilt specification).

X1

Short Backrest Specification

: Long Backrest Specification
: Double-step Specification
. U-Step Specification

©
~
| O] N © @ w0
©| S| o T I
|| | ™ w0
?\ =
] g @
TT \_’_-//
o |
49
. . 129
s ec‘\hta“"m 175
e ification) 474
i n
& AL estSPES 555
S ol
\9(& \09‘\33
O
<
=S ‘
= ); )? / CON Basin Operation Angle
= oy \
o S & A (for Basin Tilt Specification
© s/
aE.» T W
&l o f - i
e e A
<o —-7. [ 0° )
= [
gle ’ 5 i
55 v N ) & 7 B
ey /]
o 2 [ 8 g
=k 4 498
| @ = A — I~ € @
< E =] el —= J5oP IS
IR g S R
55 % e N S
o -— ..
828 % T2glE 2
o < G 8 5Q <
o S =t
NMEBE: 2 + Eg5|g
2 V3558
" 8223
(=] —
. NS—— /| ; Erzo
1IN Center of Drainage Pipe ‘ A
x| X 566
0w © ! ' 259
400
1193 + Seat Slide Width (150 mm, Max.)
1375(U-Step Specification)
1517 (Double-step Specification)

(The drawing shows AY-AXLL / AY-RS3-1)

18



PR I MO(with free tilt basin)

670

478
460
378

132

176

565

173

—

864~951(920) : Neck height including neck cushion

1545 (Leg Rest Specification)

Note:

- The dimensions in parentheses show the dimensions when the basin is tilted forward (only for the lock-tilt specification).
- The product dimensions of the U-step and double-step specification are same as RS AXIS (Dwg. No.: 1501CXA0).

31:Short Backrest Specification
%2:Long Backrest Specification (not recommended)

(The drawing shows AY-PRLL ./ AY-P069X)

19

49
) 129
o e eation 175
N ;‘\Ca’t\o
AL gpe® o) 474
NN Y ification
) @%\w
~
A\ © \
/ N\

= Basin Operation Angle
& 410 y P g
© -
1S 2
(]
Ol = o
MY 3 o) )
[ShENe —~| ©
2 o . N S
3E T N A & 8 =
5 £ [ = N W e A 23
< =
o2 J 37
| 9 — RN
| o = | &
= E |5 | @
& |2 -] 3
®| © S X/ &
SRR 5% 2
A S =
g z § Center of Drainage Pipe

N

o

~

N
L 566
259
400
353 1193 + Seat Slide Width (150 mm, Max.)
1253 (Retracted leg rest)




PR I MO(with lock tilt basin)

) ~

900 (875) : Neck height including neck cushion

©
~
O| 0| O| c© Y]
o 5|9 & / 3
™
~
Z s
. ] .
) 129
o .acation 175
5 afical®
° H;rl\s‘)e(‘\ fication) =
A %z ecific 555
AN 0t - H&L\‘ AN
0(\% \Q‘i‘\%a
O
A \C‘,‘\ \
/ Néa
/ N
Tg 410 / N Basin Opl)eraltionAnlg.le .
% (for Basin Tilt Specification
E \@D
(o]
8l g / %(0° )
= ael
3 (3]
cle o~ A P~
4y [ e U et e Y | 2
£ 3 3ls
5| B S
T o z £ 3
ol El |2 £
gl |2 S E
Z Bl 9o = " o P I
RN o5 E28E 3
HRE e e
o S =
=z 2 E g 5 g
o~ T v
o / -
\ va £55C
< L N E£23s5
Center of Drainage Pipe A
‘ 566 259
400
353 1193 + Seat Slide Width (150 mm, Max.)
1253 (Retracted leg rest)
1545 (Leg Rest Specification)

Note:
- The dimensions in parentheses show the dimensions when the basin is tilted forward (only for the lock-tilt specification).

- The product dimensions of the U-step and double-step specification are same as RS AXIS (Dwg. No.: 1501CXA0).
31:Short Backrest Specification
3%2:Long Backrest Specification

(The drawing shows AY-PRLL ./ AY-RS3-1)

20




COMFORT

574
567
495
446

(1

o ~\22
\\p‘\g \\(k)‘ges‘speciﬂcation) =
9

& ﬂ\/\ \

°

o ~124

176

565

173

lwes\ Specification)
B2 :

555

o

900(875) : Neck height including neck cushion

880(852) : Height of neck core material

709 (Height of armrest leading edge)

537
490 (Sheet height)

Center of Drainage Pipe

566

1660 + Seat Slide Width (150 mm, Max.)

Basin Operation Angle

(for Basin Tilt Specification

v

L0 )
i

Note:

[
[/
7 o)
(2]
(=
2
IS <]
IS
%E
- IS
c o £
S ZSE 8
s 5x8 =
EV 2
82z%
V252
s g o
Y | S=2=5
A
259
400

- The dimensions in parentheses show the dimensions when the basin is tilted forward (only for the Lock Tilt Specification).

2% 1:Short Backrest Specification
2%2:Long Backrest Specification

950(914)

(The drawing shows AY-COL .~ AY-RS3-1)

21



LITE

13

N

865~930(900) : Neck height including neck cushion

856~904(883)
901~994(950)

©
~
olwl o @ 0
| N = — Yo
| O [5el 2}
™
:
; @
&
T
49
129
175
555
/JN%
kc . .
5 Basin Operation Angle
T
€ ®,
o
e $ © )
g © :
cl @ C-]
| <
5| 5 vV
£ 3
o 2
28 2
S = = €
= E S £
= & o o E
D o = =
sl el € w = >0 E ©
N s aolE ©
g e 258 =
el S §3ac
©| 2 Eao 5o
o o 2 gl
=4 2 2gc
& o m|®
a yAn — =T =
- o inage Pipe /7 A
x| % Center of Drainage Pipe
28 ‘ 566 |
Sl 259
400
1283
1483(U-step Specification)
1625 (Double-step Specification)
Note:

- The dimensions in parentheses show the dimensions when the basin operation angle is 0 degrees.

21:Double-step Specification
22:U-step Specification

22

(The drawing shows AY-LI .~ AY-RS3-2)




PRIME

592
523

565

176

173

554

864~951(920) : Neck height including neck cushion

Basin Operation Angle

875~931(902)

892~1012(969)

T
@
= -
£ >
: )
o ©
e =2
.- 3
c o S
S £
-+ hel
= ©
=
2 =
T o
A e
~ =
~

& 5 |
\0'6 E Lo = ©
N | £ ©
[=2] | = “U‘J <
! A=l 7]
% I E Center of Drainage Pipe

(=23 o

w0 ™

© <

L 566
259
400
1254
Note:

-The dimensions in parentheses show the dimensions when the basin operation is 0 degrees.

23

(The drawing shows AY-S195X .~ AY-P069X)



LUXIS

634
500

! 176
565

173

864~951(920) : Neck height including neck cushion

842~928(898) : Height of neck core material

585 (Height of armrest leading edge)

466
458 (Sheet height)

Basin Operation Angle

875~931(902)

892~1012(969)

566

I3

1195

-

~

Lo

ES
S
<

Center of Drainage Pipe
259
400

Note:

-The dimensions in parentheses show the dimensions when the basin operation is 0 degrees.

24

(The drawing shows AY-LUXIS .~ AY-P069X)



(696)2101~268

132

ELITE

259

400

554

(206) 1€6~GL8
3 897
<
S ~
T o
@ o 0
595 s = =
: S . - |
oLl 7 eLl g\ o K
5
/ MNOJ g 2
7 Ie L]
/! N - . 3
7 N

(The drawing shows AY-ELI .~ AY-P069X)

25

-The dimensions in parentheses show the dimensions when the basin operation is 0 degrees.

Note:

.\\
) % e
4
I
, J \m =)
1l N
B z A =
°Q
<
N
~ =
©
[ee]
, K27 , (yb1ay 3aays) 0¥
008 SLy
¢LS (abpa buipea) ysaiwe 40 3ybIaH) 089
¥LS
1e1191eW 2103 423U J0 1YBIaH (868) 826 ~ 218

UoIysna>23u BUIPMAUNIYBIBY Y23N ' (026) 1 G6~+98



After installation

@Inspection
Inspect the following items.

loose, check the bolts at the joints again.

A Caution Be sure to execute the inspection without fail to prevent accidents during operation.

(1) Check that there are no missing screws or other parts.
(2) Check that there are no loose parts on the shampoo unit or the chair.If any part of the shampoo unit or the chair is

(3) Check that there are no cracks or contamination on the basin.
(4) Check that there are no problems, such as flaws on the external appearance.
(5) Check that there are no water leaks on the floor.

@Attach neck cushion on the basin

Execute the installation using the following
procedures:

(1) Set the neck cushion to the end of basin
in the direction as shown in the image.

A Caution

Be careful about the installation direction.
If the cushionis installed in the wrong
direction, it may contact the backseat.

(2) Attach the snap buttons of the neck cushion to the
fastening pinsinside of basin.

& Caution

* Take care not to lose the fastening pins.

(3) Adjust the shape of the neck cushion and attach

the basin side snap buttons of the neck cushion to the

fastening pins outside of basin.

Seatside
Seat side ﬁ
Neck cushion
Basin side

Fastening pin

Snap button

74

Snap button

26



@ Installing the Lumbar Cover

1 Slide the seat, pull the lumbar part forward,
and lock it firmly to ensure easy installation.

2 Place the lumbar cover with the cutout side ’ B
facing down, and align the cover and the corner ®\ ] Align the corners.
of the lumbar component. Fit the cover over the

lumbar partin the sequence shown in the

illustration on the right in a way that will smooth

out any wrinkles.

A Caution

Apply the cover gently. Failure to heed this
instruction may result in breakage or
wrinkles in the cover.

Align the corners

Cutout side: Facing Down

g —
T

Place the cover with the
cutout side facing down.

3 After check the condition the lumber cover is fitted with the lumber,
peel off paper liner of the velcro fastener on the Aand A".

Turn the end in the lumber cover and put it on the lumber.

4 Overlay Part B onto Part C.
Extend the cover slowly to prevent

wrinkles on the front side, and apply the Velcro

fastener to stick Band C.

Align the edge of the velcro to the
edge of the square.

Turnthe endin.

Align the edges.

A Caution

Be careful not to pull the cover sheet too
strongly. Failure to heed this precaution may
resultin breakage of the cover.

Align sewing line on the
corner of the lumber.

27



| 'stasi adid ayy rsT ot o0 | % 574
Bumeisur uaym suonisod Joydue ay) pioAy TUIog 10UpUY 1og
dplS aseq o puz— .
| uonney \/ f
| I N ens N\ —t
Qw%t:m:mso:_g:m; wouy)
1ulod Joysuy nog L eef— wuw Qg 40 8)ste ue bupnauy )
| 130 1O WO/
| [OWIdd ]|
[t i - 130 JO WO99
1 [3L1/SIXV/1404W0)
J9A0 10 W38 (W9 :as1y) - :31N}IUINJ 1O 3IBINS |1BM 3Y) 0} (3pIS 3)SIe) o N
| [31msod Bunys ursanaeld) >CMMEMF s - apIS a5eq Y} JO PUS BY) W0} 3dUB)SIQ W. =
ns Jaje = L
| 13A0 10 ULIGSS 1dans Js} >>} | [ — ] <
[31msod Buipuess ur adnaeld) - - w m nﬂ
whd 1aunyjuany 1 S @
u | 10 32B}INS ]]EM Y} 0} 3seq (oL as1y) - ~ | -4 g MUu,.
U} JO PUa 3y} Woly dUe)SI| N - [Vl
(o) | (OvdA) OFNA | D =
abeulelg ] L ) %
> = I | ® | 3pIS JIey) N
a | ] ~ ‘eale uoleyjeysul | N
— I uol}isod puj aseq | | o 9y} Ul pawlIoy 3q PIN0YS Paunsua si yibualys pajels-anoqe
| \-/ 3yl Yd1ym Joy aseq ay] :(*232 'auois) Jooyyjeads -
g | | 210U IO WW (G JO SSAUXIIY} JBLIO 10O} JELIOJ -
(uwgg :as1y) | 210U 10 SSAUXIIY} WW € Y}M PJE0Q J33UIA 1100]) USPOOM -
J3A0 10 WWOEY w/wel /L :
-n [amsog Buys U338l fiddns 131em 101 i :yybualys buimoy oy ayy sadinbas 8deyins 100y} Yy |
0 i 190010 W09 || v oy sie 1
[3imsod Buipuess ut aanoeld) |¢ -' - - - - - -
m D anyjuiny , J‘ - -
10 32B44NS ]]BM 3} 0} UISeq
3} 40 PUa 3y} Wouy dUue)siqg |
= 50T
l
(a T
o> sy ey feupesy | 1000 40 3UITIOLIBIXT 081 X Q0L 1N0INJ J00]4 JO Baly
a1 ww g
M SM3IIS e ——
n | uonenelsu| y10g JoyauY 10j uonne) 6L
(qo} julod Joysuy nog juiod Joyauy nog julod Joyauy yog J13A0J) JO BUIT J01IBIXT
c ; :
, 1s¢ 95¢ W08 T s T i e STy |
- — 00t I Lol L wwog wwioL | SUN |1
|||||||||||||||||||||| +—— 19jua) abeurelq I o6 o6 uoe6 sy |1
- +—— Ulsed jo pujyoeg L0 (apisabuods) 101589 2did ! (OvdA/0¥0N) (W/wELZ/Y) (W/wELZ/L) |
S I 1 ; - " "22e4uns uopenessur ool sy moys Q) 1l sbeueig A1ddns sa1eMm 10H fiddng 1218
0 " et | 1 5014 Jo suosuatg oSty > |
p | e Ia,WsH%H\. ||||||| _,I;HEI ! ‘(Ww € Jo z ulyyim) adeyuns sseyb so a1y buipunolins I 'sadid ayy Jojyujod asii ayy buibueyd ynoyym |
ayy ueyysaybiy aq pinoys adeyuns jaued ay | a1q1ss0d s SYN/LSY wouy adid ayy abueyd oyspiom ay | |
! “adid ay) punoJe eale ayynnea uayy pue ‘adid auy yim Buoje 1(se6 au o uoniod 10> ayy 1 31 B U1 1aSEB 31 1Y (€) ‘eale Jo-pajaad ay ui sjaued aysodwod adeld (7) 1 “3onpoud ayy yum panddns st ww gz =740 adid a1qixay v
g | 1001} 3y} U0 1axse6 3y} 13s pue 13yseb adid ay) uo 133ys anIsaype 3y} Jj0133d (Z) ‘snolAqo aq Aew uolyiod SUN/LSYH wioy wa_a ay} m:_mcmr_u 1
n jutod Jasi adid ayy je yaxseb adid ayy urna e axei (1) pajaad ayy ‘asimiayyo !Aj)njaied auop aqisnuw 1 — o e e e e e o o e e e =
- [ 19vse9 adid ayy bumessuj 10j sainpadold ] >J0M 3y "JOO0)} 3Y} JO BAIE UONEY|E)SUI BY} JO SaUI “aje1dway saded ayy anoway (v)
<o | @p1sino ayy buoje sseb Jo sa)y Jauuy ay) o133 (1) “JIUN ulew uiseq ayy Jo uonisod Joydue yjog ay} je sajoy N1 (€)
X | ) Jensow “JUN ulew ulseq ayy Jo uonisod Joydue yjog ayy e (7)
o — I syyseb adid e neisu| @ ! ‘sadid abeulelp pue Jajem joy 1ayem ayy Joy syujod asi

10 poomAld se yans s\eliajew Yym paysiuly ag pinoys
BaJE UOIJB)IBISUI 8} '8sed 8y} SI SIYy J| ‘Jun oodweys

3y} jo uoneyieisul bunp pappaqws aJe syoq ayy
‘syea) Jajem aqissod Juanaid pue soy asedald oy suonnedasd Aiessadau ayy ayey 0} ains ag UaYM ¥eal1q)iM 3B4NS 100} 3y} J0 SSe16 10 S3Y13 ay |

| SJIR)SUMOP pue 100]} 3y} Japun abeyea) Jajem juaraid o) sainseaw ysanbay ySIUI4 SSB)9 0 3]1] JO 9IB4INS 10014

*(Buiyooadiayem) buiysiuly sorsayul ay) bunajdwos usym Buiuado ayy 1ano0d ‘buiuado ue sey Jooyyayy §| @
‘sjelsajew buriooy joosdiaiem asn @

3y} yum 3 buiubne Aq 1oo)y ayy uo sye)dway Jaded pajedipap ayy1as (1)

Unit f

[ Unit: mm]

28



29



30



31



32

| TAKARA
i BELMONT
TAKARA BELMONT CORPORATION

1-1,2-Chome, Higashi-shinsaibashi,Chuo-ku,Osaka,Japan
TEL:+81-6-6213-5945 FAX:+81-6-6212-3680

Printed in Japan



